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swanranas. FCC RADIO TEST REPORT Report No. : FR401125E

<TXBF Mode>

<Nss =1>

\Test Result of 6dB and 26dB and 99% Occupied Bandwidth\
MIMO <Ant. 5+6+7+8>

<802.11ac VHT20>
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<802.11ac VHT40>
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swanranas. FCC RADIO TEST REPORT Report No. : FR401125E

<802.11ac VHT80>

6dB Bandwidth 26dB Bandwidth
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Report No. : FR401125E

<802.11be EHT20>

6dB Bandwidth

26dB Bandwidth
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR401125E

<802.11be EHT40>

6dB Bandwidth

26dB Bandwidth
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT80>
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26dB Bandwidth

RefLevel 4000 08m  Offset 25.10dB = RBW 100 kiz
- At 20dB SWT 101 ms ® VEW 300 kHz _Mode Sweep

1 frequency Sweep

1Pk View

RefLevel 4000 08m  Offset 25,1048 = RBW 1 Mz
- At 2008 ST 10.1ms ® VEW 3 MKz

Mode Sweep

1 frequency Sweep

30 30 t 3
. . r-ww?“hﬁ
PR " \
b
0 dBem - 1
2 dom—4 !
|
e L L
|CF 5.775 GHz 10001 pts. 16.0 MHz/ Span 160.0 MHz. |CF 5.775 GHz 10001 pts. 32.0 MHa/ Span 320.0 MHz

Grsaeiie P 01/18/2028

Grsanisz P 01/18/2028

99% Occupied Bandwidth

N/A

RefLevel 4000 06m  Offset 25,1048 = RBW 1 Mz
- At 0B SWT 10.1ms = VEW 3 Mz Mode Sweep
1 Occupied Bandwidth

30
" : A ) hodkihak ke
10 diberr ] \
-30 dBor
F 5.775 GHz 10007 pts 12.0 MHz/ Span 120.0 MHz
2 Marker Table

[Tl 1 5.752694 GHz 23.93 dBm Occ bw 77252538338 MHz

i 1 57364973 GHz 1708 dBem Oce Bw Centroid 5775123547 GHz

T 1 58137498 GHz 1591 dBam. Oce Bw Freq Offset 123.546 795 698 kHz

(SR |

0220558 W 01/15/2023

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:A2-2 6 of 18




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Test Result of Power Spectral Density|
<802.11ac VHT20>

Maximum Power Density Plot (dBm/500kHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11ac VHT40>

Maximum Power Density Plot (dBm/500kHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11ac VHT80>
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT20>

Maximum Power Density Plot (dBm/500kHz)
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Ref Level 3000 08m  Offset 25,1048 ® RBW 500 kiHz
- At 2008 ® ST J0ms ® VEW 3MH:

Mode Sweep

1 Frequency Sweep 1

Rof Lovel 3000 c8m ~ Ofset 25,1008 ® RBW S00kH:
Jms & VEW 3MHz Mode Sweep

- A 208 & SWT
1 Frequency Sweep

B1:08:00 B 01092825

B8 B 0108228

it it
20 d8im 20 d8im
e e ey e e -

f ) / \
0 dor o+ 0 dor [ '1'
10 i ,.J‘ A 10 i & :

v | f
ey T Y I i Wrestnday,
20 I =y e e T 20 B I L
1ahe W g, — R
el e ™ I Mg !
30 dir 30 dir
40 b 40 b
50 50
0 die 0 die
F 5,825 GHz 1001 pts 5.0 MHz/ Span 50.0 Mz} F 5,825 GHz 1001 pts. 5.0 MHz/ Span 50.0 MHz
2 Marker Tsble 2 Morker Tsble
1] 1 5.831843 GHz 10.57 d8m 1] 1 5831583 GHz 11.80 dBm

MIMO Ant. 7

MIMO Ant. 8

Ref Level 3100 08m  Offset 25,1048  REW 500kH

Ref Level 3100 08m  Offset 25,1048 ® RBW S00kH:

£1:50:00 B 01091223

P10 B o108

oA 2 & SWT 2ms @ VEN Wiz Moie Suiep oA 2ch o SWT  2ms & VBN HH:_Mode Swesp
1 Frequency Sweep 1 Frequency Sweep
il il
sanm0a
20 8 20 8
P v e I T B ]
i s \
/ |
0B 0B B +
| \ i \
[ \ \
10 4o il 10 4o ! %
/ \ 7 .
i e "
/ o i’ by,
20 el s L 0 T e S
T . PPy omr—
| ohost g e e
J et Mo | [y -
|spatl? i
40 di 40 di
50 50
0 el 0 el
PSR GH: 1001 pis .0 W/ Span 00N [P B GH: 00T .0 W/ Span S0 Mz
2 Marker Table 2 Marker Table
Wi i 5.830694 GHr 11.48 dBm Wi i 5.831593 GHz 1205 dBm
[ s M

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

:A2-2 10 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT40>

Maximum Power Density Plot (dBm/500kHz)
MIMO Ant. 5 MIMO Ant. 6
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT80>

Maximum Power Density Plot (dBm/500kHz)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<Nss = 2>

Test Result of Power Spectral Density|

<802.11ac VHT20>
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11ac VHT40>

Maximum Power Density Plot (dBm/300kHz)

MIMO Ant. 5

MIMO Ant. 6

Ref Level 3000 08m  Offset 25,1048 ® RBW 500 kiHz

- At 2008 ® SWT 20ms ® VEW 3MHz Made Sweep

1 Frequency Sweep 1

Rof Lovel 3000 c8m ~ Ofset 25,1008 ® RBW S00kH:
- A 2048 & SWT 20ms & VEW 3MHz Mode Sweep
1 Frequency Sweep

42038 B O1/09/2825
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2 Marker Table 2 Marker Table
1] 1 5.7595 GHz 9.63 dBm 1] 1 5.7502 GHz 10.71 dBm

th:28:23 B 01092825

MIMO Ant. 7

MIMO Ant. 8

Ref Level 3000 d8m  Offset 25,1048 ® RBW 500 kHz
- a M @ SWT J0ms @ VEW 3WHz_Mode Swesp
1 Frequency Sweep

Ref Level 3000 d8m  Offset 25,1048 ® RBW 500 kHz
- a M @ SWT_ J0ms @ VEW 3MHz Mode Suesp
1 Frequency Sweep
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3 Marker Table 3 Marker Table
Mi 1 5.76368 GHz 1033 dBm Mi 1 5.J513GHz 933 dBm
T T

BH:9:38 B 0108/
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11ac VHT80>

Reflevel 30008m  Offst 25,1005 @ RBW 500Kz Reflevel 30008m  Offst 25,105 ® RBW 500 kHz
- A 08 ® SWT  0ms ® VEW IMHz Mode Sweep - A 08 ® SWT  20ms ® VBW 3MH: Mode Sweep
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT20>

Maximum Power Density Plot (dBm/300kHz)

MIMO Ant. 5

MIMO Ant. 6

Ref Level 3000 08m  Offset 25,1048 ® RBW 500 kiHz
- At 2008 ® ST J0ms ® VEW 3MH:

Mode Sweep

1 Frequency Sweep 1

Rof Lovel 3000 c8m ~ Ofset 25,1008 ® RBW S00kH:
Jms & VEW 3MHz Mode Sweep

- A 208 & SWT
1 Frequency Sweep

B1:08:00 B 01092825
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MIMO Ant. 8
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Ref Level 3100 08m  Offset 25,1048 ® RBW S00kH:
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[ s M
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT40>

Maximum Power Density Plot (dBm/300kHz)
MIMO Ant. 5 MIMO Ant. 6
Ref Level 3000 c8m  Offset 25,1048 » RBW 500 kHz Ref Level 3000 c8m  Offset 25,1008 ® RBW S00kH:
. At M0 ® SWT  Mms ® VEW IMHz Mode Sweep . At 0 ® SWT  Mms ® VEW 3MH: Meode Sweep
ey o
i
20 dBm 20 dBm
e e e p — i e S v
{ /
0 e t [ 0 e T
|
10 68 ! 10 68 7
| i
0 i A LR Y B e Uiy - Karrey
WY T VA .r-T i A
Al il r"\'j " iy, . M "y " Lﬁw""‘ﬂ
Rt T | |t
40 68 40 68
50 50
0 din 0 din
F 5,755 GHz 1001 pts 10.0 MHz/ Span 100.0 Mz} F 5,755 GHz 1001 pts. 10.0 MHz/ Span 100.0 MiHz
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Ref Level 3000 d8m  Offset 25,1048 ® RBW 500 kHz Ref Level 3000 d8m  Offset 25,1048 ® RBW 500 kHz
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<802.11be EHT80>

Maximum Power Density Plot (dBm/300kHz)

MIMO Ant. 5

MIMO Ant. 6

Ref Level 3000 08m  Offset 25,1048 ® RBW 500 kiHz

Ref Level 3000 08m  Offset 25,1048 ® RBW SO0k

£9:28:49 B 01092825

- A 08 ® SWT  0ms ® VEW IMHz Mode Sweep - A 08 ® SWT  20ms ® VBW 3MH: Mode Sweep
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i 1 5.74899 GHz 9.50 dbm i 1 5.74947 GHz 10,15 dBm

£9:20:00 B 01/09/2825

MIMO Ant. 7

MIMO Ant. 8

Ref Level 3000 d8m  Offset 25,1048 ® RBW 500 kHz
- a M @ SWT J0ms @ VEW 3WHz_Mode Swesp
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Ref Level 3100 08m  Offset 25,1048 ® RBW S00kH:
- 20 ® SWT_ 20ms ® VEW 3 Mz Mode Sweep
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swanranas. FCC RADIO TEST REPORT Report No. : FR401125E

Appendix B. AC Conducted Emission Test Results

Temperature : 23~26°C
Relative Humidity : |45~55%

Test Engineer : |Calvin Wang

TEL : 886-3-327-0868 Page Number : B1 of B3
FAX : 886-3-327-0855



Report No. FR401125E

EUT Information

Report NO : 401125
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
= P art 158 _ICSE-003-Ave. LimitatMaih Po
_E 50* s - Partil? ;b ICiS J-AvVEe L atiMa C
o) SR . i
s te
[
= so0r®
¢ <
30T o
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 36.07 55.88 19.81 | L1 OFF 19.8
0.152250 48.55 65.88 17.33 | L1 OFF 19.8
0.168000 28.51 55.06 26.55 | L1 OFF 19.8
0.168000 44.95 65.06 20.11 | L1 OFF 19.8
0.210750 28.78 53.18 2440 | L1 OFF 19.8
0.210750 41.14 63.18 22.04 | L1 OFF 19.8
0.249000 27.30 51.79 24.49 | L1 OFF 19.8
0.249000 35.37 61.79 26.42 | L1 OFF 19.8
0.453750 27.27 46.81 1954 | L1 OFF 19.8
0.453750 34.02 56.81 22.79 | L1 OFF 19.8
7.777500 25.99 50.00 2401 | L1 OFF 20.2
7.777500 27.53 60.00 3247 | L1 OFF 20.2
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EUT Information

Report No. FR401125E

Report NO : 401125
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
90T
80T
70T
% 60'\ Part 1_IB ICSE-003-OP LimitatMain Po
Joal
© i, .
£ 5 i, Parti13B_ICSE-003-Av. e LimmitatiMain Po
T S i i
& 4
- 40t ¢
S *
30T &
20T
10t
0 } } } —+—— } } } } —+—— } } |
150k 30040®m00 8001 M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.152250 36.70 55.88 19.18 | N OFF 19.8
0.152250 49.18 65.88 16.70 | N OFF 19.8
0.168000 27.86 55.06 27.20 | N OFF 19.8
0.168000 44.60 65.06 20.46 | N OFF 19.8
0.206250 26.57 53.36 26.79 | N OFF 19.8
0.206250 39.27 63.36 24.09 | N OFF 19.8
0.251250 27.48 51.72 24.24 | N OFF 19.8
0.251250 35.41 61.72 26.31 | N OFF 19.8
0.456000 28.45 46.77 18.32 | N OFF 19.8
0.456000 35.21 56.77 21.56 | N OFF 19.8
7.527750 26.89 50.00 23.11 | N OFF 20.2
7.527750 28.89 60.00 31.11 | N OFF 20.2
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samranas. FCC RADIO TEST REPORT

Report No. : FR401125E

Appendix C.Radiated Spurious Emission Test Data

Temperature : 19.2~21.7°C
Test Engineer : Bigshow Wang, Quentin Liu and Sam Pan
Relative Humidity : 64.9~71.1%
Note symbol
-L Low channel location
-R High channel location

<CDD Mode>

<Nss = 1>

C1-1. Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate

Mode 38 U-NII-3 | 5.725-5.85 | Ant 5+6+7+8 802.11a 149 5745 MCSO0 - -
Mode 39 | U-NII-3  5.725-5.85 @ Ant 5+6+7+8 802.11a 157 5785 MCSO0 - -
Mode 40 U-NII-3 | 5.725-5.85 | Ant 5+6+7+8 802.11a 165 5825 MCSO0 - -
Mode 41 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT20 149 5745 MCSO | FullRU -
Mode 42 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT20 157 5785 MCSO | FullRU -
Mode 43 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT20 165 5825 MCSO | FullRU -
Mode 44 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT40 151 5755 MCSO | FullRU -
Mode 45 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT40 159 5795 MCSO | FullRU -
Mode 46 U-NII-3 | 5.725-5.85 = Ant5+6+7+8 @ 802.11be EHT80 155 5775 MCSO | FullRU -
Mode 49 U-NII-3 | 5.725-5.85 @ Ant5+6+7+8 @ 802.11be EHT80 155 5775 MCSO | FullRU SHF
Mode 50 U-NII-3 | 5.725-5.85 | Ant5+6+7+8 | 802.11be EHT80 155 5775 MCSO | FullRU LF

TEL : 886-3-327-0868 Page Number : C1-1 of 51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11a 149 | 5650.61 55.77 68.65 -12.88 \% Peak Pass - Band Edge

38
802.11a 149 | 11490.00 49.98 54.00 -4.02 \% Avg. Pass - Harmonic
802.11a 157 @ 5624.98 54.91 68.20 -13.29 V | Peak | Pass - Band Edge

39
802.11a 157 11570.00 49.93 54.00 -4.07 \Y, Avg. Pass - Harmonic
802.11a 165 5939.38 47.50 68.20 -20.70 H Peak | Pass - Band Edge

40
802.11a 165 11650.00 49.87 54.00 -4.13 \Y, Avg. Pass - Harmonic
802.11be EHT20 149 | 5649.59 56.01 68.20 -12.19 V | Peak @ Pass | FullRU | Band Edge

41
802.11be EHT20 @ 149 | 11490.00 49.34 54.00 -4.66 \Y, Avg. Pass | FullRU | Harmonic
802.11be EHT20 @157 | 5625.35 55.54 68.20 -12.66 V | Peak @ Pass | FullRU | Band Edge

42
802.11be EHT20 @ 157 | 11570.00 50.06 54.00 -3.94 \Y, Avg. Pass | FullRU | Harmonic
43 802.11be EHT20 165 | 5931.63 47.49 68.20 -20.71 H Peak | Pass | FullRU  Band Edge

TEL : 886-3-327-0868 Page Number : C1-2 of 51

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) (dBuV/m) | (dBuV/m) | (dB) Avg.
43 802.11be EHT20 @ 165 11650.00 48.13 54.00 -5.87 \% Avg. Pass | FullRU Harmonic
802.11be EHT40 151 @ 5647.74 65.21 68.20 -2.99 \% Peak @ Pass | FullRU Band Edge
44
802.11be EHT40 151 11510.00 47.26 54.00 -6.74 \% Avg. Pass | FullRU Harmonic
802.11be EHT40 159 | 5647.97 58.55 68.20 -9.65 \% Peak | Pass | FullRU | Band Edge
45
802.11be EHT40 159 11590.00 48.15 54.00 -5.85 \% Avg. Pass | FullRU Harmonic
802.11be EHT80 155 | 5644.10 66.94 68.20 -1.26 \% Peak | Pass | FullRU | Band Edge
46
802.11be EHT80 @ 155 11550.00 43.68 54.00 -10.32 \% Avg. Pass | FullRU Harmonic
49 SHF 155 | 39353.22 47.91 74.00 -26.09 \% Peak @ Pass - SHF
50 LF 155 443.22 45.13 46.00 -0.87 \% Peak | Pass - LF
TEL : 886-3-327-0868 Page Number : C1-3 of 51

FAX : 886-3-327-0855




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 / 1225
105 T I
s /( v 105,
875
875
1,
70011 M LT LT 1] Eéﬂg!!
1 “MWM MV”
52, ; At s
T 52.
AT IR WA
30 ol g e Raan
- atohnash
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn  dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S646.98 53.96 68.20 -14.24 48.32 33.28 8.63 36.32 0.00 360 B4 PEAK
2 5650.03 SLO1 68.22 -16.31 46.24 33.32 8.69 36.32 0.89 360 B4 PEAK —_— e —— ——
3 S708.90 68.80 107.69 -38.89 6.66 3372 675 36.33 0.0 300 B4 PEAK fHz dw/m dhlfn b dB dbfu o dB dB o dB o deg
4 SB.00 73.91 118.5 0.6 7072 375 877 633 0.6 360 8 PEAC L 5745.00 11745 —-ovov -oeece UL 3379 879 3634 0.00 300 B4 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
I &
Y/
kLY e
- m_m..____,-’""“—'dﬂ"_
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VBI:0.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 189.97 ------ ------ 183.73 33.79 879 36.34 .08 360 84 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-4 of 51
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
] \
122! / /\\ 12251 4
105 j 105
875 s
34 h
1, y
200 T T T ] I M EAK(UNI)|
) s 700U Pl T 1§ L
521 . jm., ,mewmw
2.
a1 i
350 oy F—"
2 1 M S
17!
1.
Peak 5600 5620, 5658, 5687, 56, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
15635.89 5469 68.20 -13.51 49.12 33.21 8.67 36.31 0.08 368 295 PEAK
2 SE50.61 55.77 68.65 -12.88 50.18 33.32 8.69 36.32 0.89 368 295 PEAK —_— e —— ——
3 OSB3 736611833 -36.45 6771 374 676 3633 0.0 308 295 PEAK fHz dw/m dhlfn b MR dBfu o dB dB o dB o deg
4 ST.68 7256 112.26 -39.76 66.33 3374 876 36.33 0.6 363 235 PEAC L 5745.80 11675 --ovov -ooeee Up.4p 3381 880 36.34 0.00 368 195 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
) s
54l R —"]
(S R,
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VBI:2.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 111,42 ------ ------ 185.28 33.78 B8.78 36.34 0.8 368 295 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-5 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 1
AVG_54 AVG_54
525 T 525 3
TR ST ST s L o il I P i i il
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 114%0.08 59.21 74.00 -14.79 64.9% 38.91 12.58 58.16 .92 280 339 PEAK
2 1149%0.08 43.04 54.08 -5.96 53.79 38.91 12.58 SB.16 .92 280 339 Average
3 17235.00 46.99 68.20 -21.38 51.55 38.20 15.47 59.26 .94 - -- PEAK

MHz dBuV/m dBuv/m B dBw/ dB/m B B A
1 11490.08 60.79 74.08 -13.21 66.54 38.91 12,58 58.16 @.92 400 247 PEAK
1 114%0.08 49.95 54.08 -4.62 55.73 38.91 12.58 SB.16 .92  4@@ 247 Average
3 17235.00 46.42 68.20 -21.78 51.67 38.28 15.47 59.26 .94 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-6 of 51




wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
3 R e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G SEHMMM%MMMMWW WWMMMM_MMMMW%
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY

Condition: AVG 54 3n BBHA 9120 D 91260-B2294 HORIZONTAL

Condition: AVG 54 3n BBRA 9120 0 91260-B2294 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-7 of 51




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
oLevel (dBuVim) 4o Level (dBuVim)
140 PEAK_BEBA_T6-24]
1225 1225
105, il "
10! / W 105,
875
875
0.
7001 T T LT LT 11 Eéﬂg!!
52! ! ol Mw
- s b A 0
30 RIS g b
B
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8a8kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuln dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 563127 5197 68.20 -16.23 46.43 33.19 B.66 36.31 0.0 380 83 PEAK
2 S651.86 5178 68.99 -17.21 46.18 33.31 B8.69 36.32 @.82 380 83 PEAK _—— Y —— —— —— —— ——
3 S06.19 56.97 106.94 -43.97 50.84 7L 675 3633 0.0 30 3 PEAK fHz dw/m dhlfn b dBW dBfu o dB dB - dB o deg
4 S7.07 50.02110.95 56.93 47.85 3174 876 3633 0.6 360 83 PEAC L 5785.80 114.97 oo -ooeee le4s 3603 BB 3635 0.0 300 £ PEAC
4o Level (dBuVim)
1225
105
875
0.0
AVG_54
I &
(W
kLY oo T
L e p———
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VBI:0.510kHz ST:Auto
Detector & PEAK
Mode 3
Setting @ 94
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuv dB/m dB d8 B deg
1 5785.00 107.85 ------ ------ 101.33 4.3 B8.84 36.35 0.0 300 83 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-8 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental

Level (dBuV/m)

" FeAK BEEA 1624
WW‘% 1.2

5 it " . mq..... A4 ;

%

17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank

Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Detector : PEAK

Mode 139
Setting : 94
Plane
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m  dB BV dB/m B B B om  deg

1 5854.47 54.09 112,82 -57.93 47.33 34.22 B8.91 36.37 @.00 380 83 PEAK
2 5863.71 54.89 108.36 -54.27 47.29 34.25 B8.92 36.37 @.m8 360 83 PEAK
3 5923.44 47.84 69.35 -21.51 4e.92 3431 B8.99 36.38 e.ee 30 83 PEAK
4 594p.43 43.82 68.20 -20.13 41.17 34.24 9.80 36.39 @.00 300 83 PEAK
TEL : 886-3-327-0868 Page Number : C1-9 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
40E. T
10! '/ 105,
875
875
1,
3 Wik ] M ] 1 L[ EAKIUNI,|
4 [ | SN | 5] =
o ! 2., . NMW
e P oy
2.
350 - Mg TP Fepeey
PN TR
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1562498 5491 68.20 -13.29 49.41 3315 8.66 36.31 0.08 200 185 PEAK
2 565106 53.76 68.99 -15.23 43.08 33.31 8.69 36.32 0.89 200 185 PEAK —_— e —— ——
3 57405 6L12 109.16 -48.84 5496 3373 676 36.33 0.00 200 185 PEAK fHz dw/m dhlfn b GO dbfu o dB dB o dB o deg
4 57005 568111037 5.5 S0.64 3374 876 36.33 0.6 200 135 PEAC 1 5785.80 115.94 --o-ov -oooee leg.5l 3.9 BE .35 0.0 200 185 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
30 =l
P
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VBI:2.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 188,12 ------ ------ 181,69 33.96 B8.82 36.35 .08 200 185 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-10 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental

Level (dBuV/m)

30

Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)

site + B3CHIS-HY
Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5853.64 57.11 113.9@ -56.79 5@.35 34.21 B8.91 36.36 @.ee 200 185 PEAK
5878.88 50.98 106.37 -55.39 44.14 34.28 B8.93 36.37 @.8@ 200 185 PEAK
5924.76 45.95 68,38 -22.43 39.04 34.30 8.99 36.36 .00 200 185 PEAK
5933.34 47.45 68.20 -28.75 49.56 34.27 9.8¢ 36.35 0.88 200 185 PEAK

PO

TEL : 886-3-327-0868 Page Number : C1-11 of 51
FAX : 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 1
AVG_54 AVG_54
525 7 525 7
bt . Iy et AP
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600, 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11570.08 60.86 74.00 -13.14 66.80 38.62 12.63 58.11 @.92 275 26 PEAK 1 11570.08 ©6.29 74.0@ -13.71 66.23 38.62 12.63 5B.11 @.92 3@4 339 PEAK
2 11570.08 49.49 54.08 -4.51 55.43 38.62 12.63 SB.11 @.92 25 26 Average 1 11570.08 49.93 54.08 -4.67 55.87 38.62 12.63 SB.11 @.92 3B4 339 Average
3 17355.00 47.41 68.20 -20.79 51.89 38.37 15.54 59.24 90.94 - -- PEAK 3 17355.00 46.62 68.20 -21.58 51.681 38,37 15.54 59.24 @8.94 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-12 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
B e = ]
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G Fn%wﬂmmwmmww% 3; anMMMmMW e |
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-13 of 51



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
1agLevel (dBuVim) 4o Level (dBuVim)
1225 & 1225
106 P
10 \ 105
875
*’L e o5
'y Y i e 1 W e BT I LA EAK(N
“ v N
26 . 2 AL WA WMM
Sl i g 4
35 1 et gttty
17!
1.
Peak 5625 5850, 5475, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8a8kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.80 G64.61 115.36 -58.75 57.85 34.21 B.91 36.36 0.0 200 360 PEAK
2 5855.25 64,67 110.73 -46.86 57.91 34.22 B8.91 36.37 0.8 200 360 PEAK _—— Y —— —— —— —— ——
3 S475 46.83 683 -2L55 39.92 3430 6.99 3638 0.00 200 360 PEAK fHz d/m dElfn b dBW dbfu o dB dB - dB o deg
4 3033 4750 63.20 -20.70 40.65 324 0.60 36.30 0.6 200 350 PEAC 1 5825.80 11104 oo -ooeee lea.36 3616 888 36.36 0.00 200 360 PEAC
4o Level (dBuVim)
1225
105
875
0.0
AVG_54
I &
J—
350 E—
P
1.
Avg Blank
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VBI:0.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 182,76 ------ ------ 96.88 34,16 8.88 36.36 0.08 200 360 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-14 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
gl (i) o Lavel [dBuVim)
1225 & 128
o "
875 !
‘«,M I o5
o i LPEAK BEBA) 16.2¢
M« T S ] s S L Ll EAKIUNI!
52 gnend .
4
o pttugrapuok b Al 5. \
3 it et g popitipd A
350 e i
30 ottt
17!
1.
Peak 5625 5850, 5475, 5400 125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBuln dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1585475 68.75 11137 -42.62 6199 3422 .91 36.37 0.ee 367 292 PEAK
2 5856.38 69.58 110.41 40.83 62.81 34.23 8.91 36.37 0.89 367 292 PEAK —_— e —— ——
35438 45.9 6B.66-22.70 9.5 3430 8.99 3638 0.0 367 292 PEAK fHz dwjm dblfn b dB dbfu o dB dB - dB o deg
4 SBE 4746 63.20 -20.74 0.56 320 .99 3638 0.8 367 292 PEAK 1 5825.80 11538 oo -ooee 1671 3616 8.8 3636 0.00 367 192 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I & _/HJJ‘
RNy
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VBI:2.510kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 189.55 ------ ------ 182,87 3416 B8.88 36.36 0.8 367 292 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-15 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
1 1
AV 54 AVG_54
525 L 525 £
| - oo il = i Lo o YT}
40 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 59.56 74.00 -14.44 65.46 38.55 12.68 58.86 0.93 200 32 PEAK 1 11650.08 ©0.56 74.0@ -13.44 66.46 38.55 12.68 58.86 @.93 385 337 PEAK
2 11650.08 49.64 54.08 -4.36 55.54 38.55 12.68 58.86 .93 200 32 Average 1 11650.08 49.87 54.08 -4.13 55.77 38.55 12.68 5B.86 .93 385 337 Average
3 17475.00 49.51 68.20 -18.69 53.68 38.58 15.61 59.22 .94 - -- PEAK 3 17475.00 48.22 68.20 -19.98 52.39 38.58 15.61 59.22 @.94 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-16 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
e = gt
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
mmeumvnn) meeI{dBnWm)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G i — [ PSSR [ e S R JEHMMM%MWWMMM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-17 of 51



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
oLevel (dBuVim) o L8vel [BuVim)
140 PEAK BEBA]_T6-24]
1225 J 1225 ]
- ;N‘v -
875 4
W 075
70, ‘l‘
70011 T LT LT 1] Eéﬂg!!
52, . 12 el MWW
¥ o
350 WWWM
B
17!
1.
Peak 5600 5620, 5658, 5687, 515, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/n dBulfn  dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.85 53.23 68.20 -14.97 47.58 33.29 B.63 36.32 0.0 380 87 PEAK
2 S651.91 93.69 69.62 -15.93 48.0 33.32 B8.69 36.32 @.89 380 8 PEAK _—— Y —— —— —— —— ——
3 5719.97 78.67 8.7 -3.I1 7050 3374 .76 3633 0.0 30 7 PEAK fHz dw/m dhlfn b dBW dBfu o dB dB o dB o o deg
4 S.03 83.57 11292 -9.35 77.48 3374 876 36.33 0.6 360 87 PEK L 5745.80 115.43 --ovov -oeeee le.ds 3L B0 .34 0.0 30 & PEA
4o Level (dBuVim)
1225
1
105
875
0.0
AVG_54
I &
7 —
kLY i
L e —
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 188,81 ------ ------ 182,54 33.81 8.80 36.34 o.08 300 87 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-18 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
1 apLevel (dBuVim) 4o Level (dBuVim)
140 PEAR BE[EAT6-2%
1225 7 1225 ;
105 e 1
I,
’ Jwv 075
0.
70011 M LT LT 1]
A T T TLL] 1 EAKUN)
o iy ]
2.
puike! ol
EL WM
s o | it b
17!
1.
Peak 5600 5620, 5658, 5687, 5715, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-B2294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.59 56.01 68.20 -12,19 50.35 33.30 B.63 36.32 0.0 200 265 PEAK
2 5650.75 54,83 68.76 -13.93 49.15 33.31 B8.69 36.32 @.82 200 265 PEAK _—— Y —— —— —— —— ——
3 S78.47 BLSA 11837 -28.8) 75.37 374 6.6 3633 0.00 200 265 PEAK fHz dw/m dblfn b dBW dBfu o dB dB o dB o deg
4 57035 8097 11060 2163 8188 3174 876 36.33 0.6 200 255 PEAC L 5745.00 116.07 oo -oooe leo.83 379 879 .34 0.00 200 265 PEAC
4o Level (dBuVim)
1225
1
105
875
0.0
AVG_54
I & N‘/’/
350 [ e
Pl
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.000kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 188.82 ------ ------ 182,55 33.81 .80 36.34 0.0 200 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-19 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1
! s 54 G 54
525 3 525 3
b oo i ot - " A Wi AL
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 4l ode i 41
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 1149%0.08 58.62 74.00 -15.98 63.77 38.91 12.58 58.16 .92 4@@ 336 PEAK 1 1149%.08 59.97 74.00 -14.63 65.72 38.91 12.58 58.16 @.92 3B 248 PEAK
2 11498.08 46.93 54.0@ -7.67 52.68 38.91 12.58 S5B.16 .92  4@@ 336 Average 1 114%0.08 49.34 54.08 -4.66 55.89 38.91 12.58 SB.16 @.92 3B 248 Average
3 17235.00 46.32 68.20 -21.88 58.97 38.20 15.47 59.26 .94 - -- PEAK 3 17235.00 46.86 68.20 -21.34 51.51 38.20 15.47 59.26 .94 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-20 of 51

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FR401125E

Pol. Horizontal Vertical
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
I e T B 350 fronen ey
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4l lode 4l
: HLeveI{d&le) : HLevel{dl)ll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G e R Lt I o, S % nmwmwwmwwww
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4l lode 4l

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-21 of 51




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
40E. T
10! 105,
675 A
L 075
1, i
4 Tt S ] o S L L1 EAKIUNI!
0 1 ot i
. A A
2.
“ N e
350 AT
350 A il
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8a8kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S623.87 SL74 68.20 -15.46 47.25 33.14 8.66 36.31 0.08 368 87 PEAK
2 5650.88 5140 68.85 -17.45 45.72 33.31 8.69 36.32 0.89 360 87 PEAK —_— e —— ——
3 5710.26 59.78 108.05 -48.30 SL.E4 372 675 3633 0.0 30 87 PEAK fHz dw/m dhlfn b G dbfu o dB dB o dB o o deg
4 57060 60.02 11070 5177 S3ES 374 876 36.33 0.6 369 87 PEAK 1 5785.80 115.60 oo -ooo- lee.13 3.9 BB .35 0.0 30 &P
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
s
350 cam—
n_—m—-——_.—f“_n_ﬂ-"_
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 189.17 ------ ------ 182,78 33.99 8.83 36.35 0.08 360 87 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-22 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
, g Level (dBuVim)
2 \\\
815 i
n “PEAK BEBA) 1621
\f'\nf\,m 12
52 L
dr uuwl
15,
17.
Peak 5185 5618, 551, 5884, 517, 5650 Blank
Frequency (MHz)
site + B3CHIS-HY
Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5849,52 53.72 134.20 -75.43 51.98 34.20 8.90 36.36 0.00 380 87 PEAK
2 58%5.29 53,93 118.72 -51.79 52.17 34.22 B8.91 36.37 @.08 380 87 PEAK
3 5924.76 46.61 68.38 -21.77 39.70 34.38 B8.99 36.38 @e.ee 3@ 87 PEAK
4 5949.13 47.91 68.20 -20.29 41.09 34.28 9.81 36.39 @.00 300 87 PEAK
TEL : 886-3-327-0868 Page Number : C1-23 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
— ™
10! )J 105
875
J/u,‘ 075
1, "
; Tt S s S L lf EAK(UNI!
525, sroqueaptbind e 'wz *
30 Aot
1r ity A i
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5625.35 55.50 68.20 -12.66 50.84 33.15 8.66 36.31 0.08 200 186 PEAK
2 SE50.51 53.77 68.58 -14.81 43.18 33.32 8.69 36.32 0.89 200 186 PEAK —_—
3 S705.82 63.15 106.03 -43.68 5.2 3L 675 36.33 0.0 200 186 PEAK fHz dw/m dhlfm b GO dBfu o dB dB o dB o deg
4 ST.EL 6405 112.54 -48.30 S5.08 3374 876 36.33 0.6 200 136 PEAC 1 5785.80 11598 --o-ov -ooo- leg.55 3.9 BE .35 0.0 200 186 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
350 o]
Mo "
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.000kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 188,93 ------ ------ 182,50 33.96 B8.82 36.35 0.8 200 186 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-24 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental

Level (dBuV/m)

. \\
10!

=

" - FeAK BEEA 1624
", 2
0 0 T Ay . '
Wity o 0

350

17
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank

Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.3@ 56.38 112.40 -56.02 49.62 34.22 B8.91 36.37 @.ee 200 186 PEAK
5856.28 58.61 118.44 -51.83 51.84 34.23 B8.91 36.37 @.8@ 200 186 PEAK
5923.11 47.72 69.60 -21.88 40.88 34.31 B8.99 36.36 .00 200 186 PEAK
5946.37 47.98 68.20 -28.22 41.15 34.21 9.8l 36.39 @0.88 200 186 PEAK

PO

TEL : 886-3-327-0868 Page Number : C1-25 of 51
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 1
AVG_54 AVG_54
525 525 T
[T Hauttel ko il T e = 1 !
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 42 Mode 42
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11578.08 59.76 74.00 -14.22 65.72 38.62 12.63 SB.11 .92 198 189 PEAK 1 11570.08 58.74 74.0@ -15.26 64.68 38.62 12.63 58.11 @.92 350 213 PEAK
2 11570.08 49.34 54.08 -4.66 55.28 38.62 12.63 SB.11 .92 198 189 AVERAGE 1 11570.08 50.86 54.08 -3.94 56.80 38.62 12.63 SB.11 .92 350 213 AVERAGE
3 17355.00 46.30 68.20 -21.9@ 58.69 38,37 15.54 59.24 .94 - -- PEAK 3 17355.00 46.85 68.20 -21.35 51.24 38,37 15.54 59.24 8.94 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-26 of 51

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
e e 31 SS_ ]
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 42 lode 42
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G - MBS R R A D .
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 42 lode 42

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-27 of 51




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
1agLevel (dBuVim) 4o Level (dBuVim)
1225 & 1225
10 \ 105
875
e = s
" 1 PEAK BE[B) 1624
\qu Tt S ] s S L L1 EAKIUNI!
52, M '
(T o . K- 521
T
1 bt
350 AT T
35 1 tob B
17!
1.
Peak 5625 5850, 5475, 5400 5125, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8a8kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn dB - dBuV - dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5853.50 67.17 114.22 -47.65 60.41 34.21 B.91 36.36 0.0 10 180 PEAK
2 5858.38 6472 109.85 -45.13 57.95 34.23 B8.91 36.37 @.82 180 180 PEAK _—— Y —— —— —— —— ——
3 SI4.63 4643 6B.48 -22.85 39.52 3430 6.99 3638 0.00 100 180 PEAK fHz d/m dbl/n b GO dbfu o dB dB - dB o deg
4 SBLE 749 63.20 2070 0.61 3027 .99 3635 0.6 169 108 PEAC 1 5825.80 112D --ovor ooeeee loa.34 3615 8.8 3636 0.00 160 166 PEAC
4o Level (dBuVim)
1225
105
875
0.0
AVG_54
I &
i
kLY il
350 e —
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:.680kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 185.68 ------ ------ 98.95 34.17 8.89 36.36 0.08 180  10@ AVERAGE
TEL : 886-3-327-0868 Page Number : C1-28 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
1225 & 128
1050t
10! \ 105,
s e 075
o pEAK BB 1624
mwﬁ Tt S ] s S L LM EAKIUNI!
5 A by ) b bt 521
ot
350, WWWWWW e
e s bt
17!
1.
Peak 5625 5850, 5475, 5400 925, 5650
Frequency (MHz)
1000 2200. 3400, 4600, 5800. 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.800kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBul/n dB dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1585100 68.34 119.92 5158 6159 3420 .91 36.35 0.08 168 128 PEAK
2 5857.63 60.99 110.06 49.87 54.22 3423 8.91 36.37 0.89 189 128 PEAK —_— e —— ——
3 OSIA50 4632 6B.57-22.25 39.41 3430 6.9 3638 0.00 100 128 PEAK fHz dw/m dhlfn b GO dBfu o dB dB o dB o deg
4 S6.50 4706 63.20 2164 40.26 320 .99 3633 0.6 169 125 PEAC 1 5825.80 11018 --o-ov -oooee 16354 3614 BE 3636 0.00 10 128 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
I W
kLY o
L e —
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.000kHz VB:.680kHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5825.80 182,22 ------ ------ 95.57 34,14 8.87 36.36 0.08 180 128 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-29 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 A¥G.54 ! 54
525 i 525 =
o . 4 " Mtk N Lecpnhalii sy " RVPTYN "
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode 43 Mode 43
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11650.08 56.26 74.0@ -17.74 62.16 38.55 12.68 58.86 0.93 332 33 PEAK 1 11650.08 57.24 74.0@ -16.76 63.14 38.55 12.68 58.86 @.93 352 282 PEAK
2 11650.08 47.63 54.0@ -6.97 52.93 38.55 12.68 58.86 .93 332 33 AVERAGE 1 11650.08 48.13 54.08 -5.87 54.83 38.55 12.68 5B.86 .93 352 282 AVERAGE
3 17475.8@ 52.57 68.20 -15.63 56.74 38,58 15.61 59.22 @.94 214 231 PEAK 3 17475.00 55.75 68.20 -12.45 59.92 38,58 15.61 59.22 @.94 375 287 PEAK
TEL : 886-3-327-0868 Page Number : C1-30 of 51

FAX: 886-3-327-0855




wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
14‘“|Loz\vel{|m||\.n|n) mmel{mvnn)
1225 1225
i5 5
100 00
14.47G AVG 54 NG 54
525 525
~14.5G
350 L 350 e
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
lode 43 lode 43
14‘“|Loz\vel{|m||\.n|n) mmel{mvnn)
1225 1225
i5 5
100 00
17.7G AVG 54 NG 54
525 525
~18G %5 T L SR I o S JKHMMMMMMMMW_M
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site ¢ G3CHIS-HY Site ¢ G3CHIS-HY
Condition: AVG 54 3n BBHA 9126 D 9120D-82294 HORLZONTAL Condition: AVG 54 3n BBHA 9120 D 91200-82294 VERTICAL
lode 43 lode 43

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-31 of 51




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 128 :
— {0
10! j ¥ 105,
o758l 34 gy
"le 875
- o
H ZW Wiy W Tt S ] s S U 1=Fl EAKIUNI!
525hn o od it WMN /
2. W
30 e WWW [ —,
25 et A
17!
1.
Peak 5600 5631, 5662, 5693, 51, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBuln - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S645.57 63.06 68.20 -5.14 57.42 33.27 8.63 36.31 0.8 292 32 PEAK
2 5650.69 6130 68.71 -7.41 55.62 33.31 8.69 36.32 0.89 292 32 PEAK —_— e —— ——
3 S716.41 5.48 109.79 -24.31 79.32 373 .76 3633 0.0 292 32 PEAK fHz dw/m dhlfn b G dBfu o dB dB o dB o deg
4 57008 8.7 11144 25.66 79.61 3374 876 3633 0.6 28 32 PEAC 1 5755.80 114.97 --ovov -oeeee leg.57 392 BE .34 0.0 2 3PEN
o Lavel [dBuVim)
1225
1
105
875
0.0
) AG_54
I &
) -
kLY et
350 p——
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 187.78 ------ ------ 181,36 33.92 .82 36.34 .6 292 32 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-32 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
1 oLevel (dBuvim)
1225
105, ,f\

1... W f'\mﬂ ; ek BEB4) 16.24)
52 WWWMAW L

30

T At et

17.
Peak 5755 578, 5833, 5472, 5911, 5950 Blank
Frequency (MHz)

site + B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos

Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5850.16 6@.47 121.34 -61.37 53.72 34.20 B8.91 36.36 .00 292 32 PEAK
2 5855.84 60,93 118.79 -49.86 54.17 34.22 B8.91 36.37 @.m8 292 32 PEAK
3 5924.26 46,20 6B.75 -22.55 39.29 34.38 B8.99 3638 e.ee 292 32 PEAK
4 5931.87 47.25 68.20 -20.95 40.36 34.27 9.80 36.33 0.0 292 32 PEAK
TEL : 886-3-327-0868 Page Number : C1-33 of 51
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wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 | 128 :
40E. —
10! } 105,
875 -t
b 075
1, 4 AR #
7001 TN T LT LT 1 Eéﬂg!!
2 P /
2.
350 W ey ol
30 gt ot
17!
1.
Peak 5600 5631, 5662, 5693, 54, 5755
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.74 65.21 68.20 -2.39 59.56 33.29 8.63 36.32 0.08 225 286 PEAK
2 565193 63.93 69.63 -5.70 58.24 33.32 8.69 36.32 0.89 225 286 PEAK —_— e —— ——
3 S717.18 86.35 118.01 -23.66 80.13 3373 676 36.33 0.0 225 286 PEAK fHz dw/m dhlfn b G dBfu o dB dB o dB o deg
4 S.03 8293 11000 -28.16 76.76 3374 876 36.33 0.6 25 236 PEAK L 5755.80 115.73 --ovor -oeeee le9.38 3388 Bl .34 0.0 25 286 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
A AG_54
) AL
]
50 e
[ p——
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5755.80 188.89 ------ ------ 182.49 33.92 B8.82 36.34 .08 225 286 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-34 of 51
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wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental

Level (dBuV/m)

e,

52 A 3 ¢
bt b il
350
17.
Peak 5155 574, 583, 5672, T 5650 Blank
Frequency (MHz)
site + B3CHIS-HY
Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.45 6@.22 112.65 -531.83 53.46 34.22 8.91 36.37 @.0@ 225 286 PEAK
5867.13 6@.27 107.48 -47.13 53.45 34.27 8.92 36.37 0.B@ 225 286 PEAK
5924.46 47.17 6B8.60 -21.43 40.26 34.38 8.9 36.38 0.80 225 286 PEAK
5945.91 47.18 68.20 -11.82 48.34 34.22 9.81 36.39 .88 225 186 PEAK

PO

TEL : 886-3-327-0868 Page Number : C1-35 of 51
FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
1 AVG 54 ! AVG 54
525 7 525 T
I . o " N " " o
4 30
Peak s 15
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D_9120D-82294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_9120D-92294 VERTICAL
ode 44 ode 4
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 11518.08 53.88 74.00 -20.12 59.64 38.86 12.60 58.14 .92 19 334 PEAK
2 11518.08 45.13 54.0@ -8.87 50.89 38.86 12.60 5B.14 0.92 199 334 AVERAGE
3 17265.00 47.81 68.20 -20.39 52.44 38.20 15.49 59.26 .94 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11510.08 56.58 74.0@ -17.42 62.34 38.86 12.60 58.14 .92 362 313 PEAK
1 11510.08 47.26 54.08 -6.74 53.82 38.86 12.60 5B.14 .92 362 313 AVERAGE
3 17285.00 47.27 68.20 -20.93 51.99 38.20 15.49 59.26 @8.94 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REP

ORT

Report No. : FR401125E

Pol. Horizontal Vertical
: HLe\vel{dﬂu\lmm : HLweI{dBnWm)
1225 1225
18 15
100 00
14.47G AG_54 ANG 54
525 525
~14.5G
B s 350 A i i s R |
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 44
: HLe\vel{dﬂu\lmm : HLweI{dBnWm)
1225 1225
18 15
100 00
17.7G AG_54 ANG 54
525 525
~18G s [ S S AR SO R RN WWMMMWM%MWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 4 lode 44
TEL : 886-3-327-0868 Page Number : C1-37 of 51
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wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 /| 12251
105 A 1
875
i 075
1, o
TN T LT LT 1]
1 g 00T T 5 L] EAKUNI!
| priatlins
2. 5
N WMWWW“WWM
35,01 st i
17!
1.
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBul/n dB dBuV - dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5634.13 56.89 68.20 -11.31 5133 33.28 8.67 36.31 0.08 360 88 PEAK
2 5650.90 55.52 68.87 -13.35 49.84 33.31 8.69 36.32 0.89 360 88 PEAK —_— e —— ——
3 S7.20 67.22 11802 -42.80 6106 3373 676 3633 0.0 300 68 PEAK fHz d/m dhlfn b dBW dBfu o dB dB - dB o deg
4 SW.02 6376 11007 -47.31 5753 3374 876 3633 0.6 360 85 PEAC 1 5785.00 1414 --over ooeeee lo7.67 3.9 88 .35 0.0 30 8 PEA
o Lavel [dBuVim)
1225
105
875
0.0
M AG_54
I &
A
340 e
i smmeai e T
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.80 186.85 ------ ------ 180,36 33.99 8.83 36.35 0.8 360 88 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-38 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental

, g Level (dBuVim)

s .

m. WW\{M 2 ~PEAK BE(B4)_16-24)

521 Wwvﬂm '
’ LJW“ s mn N 1 Ayt
17
Peak 5795 5426, 5857, 5488, 5919, 5950 Blank
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 5854,99 63,36 118.83 -47.47 56.60 34.22 B8.91 36.37 @.00 380 88 PEAK
2 5865.37 64.30 107.89 -43.89 57.99 34.26 B8.92 36.37 Q.m0 380 88 PEAK
3 5924.89 46.00 63.28 -22.23 39.09 34,38 B8.99 36.38 @e.ee 300 88 PEAK
4 5926.29 47.97 68.20 -20.23 41.67 34.29 8.99 36.3% @.00 300 88 PEAK
TEL : 886-3-327-0868 Page Number : C1-39 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 /| 1225
105 1
675 w,pw -
- SR P L
2 gt 0 e ) R A e R ! AN
52 Sty e Jf( \
2.
st b
350 " MMWWW‘"
35,0 el
17!
1.
Peak 5600 5630, 5678, 5717, 5756, 5795
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5647.97 58.55 68.20 -9.65 52.99 33.29 8.63 36.32 0.08 200 182 PEAK
2 565129 57.80 69.16 -11.36 52.12 33.31 8.69 36.32 0.89 200 182 PEAK —_— e —— ——
3 S700.82 64.97 105.43 -41.36 57.96 3370 674 36.33 0.0 200 182 PEAK fHz dw/m dhlfn b dBW dbfu o dB dB o dB o deg
4 57000 65.90 112.85 -46.86 59.82 3374 876 36.33 0.6 200 182 PEAC L 5785.80 11537 oo -ooeee legs 3.9 BB .35 0.0 200 182 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
H AG_54
) A
]
340 s
WMM
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5795.00 106.99 ------ ------ 1oe.43 33.99 B8.83 36.35 0.0 200 182 AVERAGE

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-40 of 51



wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Vertical Fundamental
s Level (dBuVim)
1225
" MWM\ .
T
70, W‘M 2 ~PEAK BE(B4)_16-24)
521 o, 5
" bt
15,
17.
Peak 5195 5826, 5867, setg, 5650 Blank
Frequency (MHz)
site + B3CHIS-HY
Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.37 63.93 112.25 -48.32 57.17 34.22 B8.91 36.37 @.ee 200 182 PEAK
2 5868.72 66,59 109.20 -42.61 59.88 34.24 B8.92 36.37 @.ee 200 182 PEAK
3 5924.43 47.08 68.62 -21.54 49,17 34.39 8.99 36.38 0.0 200 182 PEAK
4 5934.19 47.68 68.20 -20.52 40.80 34.26 9.0 36.38 @.8@ 200 182 PEAK
TEL : 886-3-327-0868 Page Number : C1-41 of 51

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)|
1 11 | | —— 1 ) e 11 | ] I
! AVG 54 ! AVG 54
525 ¥ 525 ¥
" . m N I N N A
4 30
Peak s 15
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D_9120D-82294 HORIZONTAL Condition: PEAK(UNTI) 3m BBHA 9120 D_9120D-92294 VERTICAL
Mode i 45 Mode i 45
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg
1 11590.08 55.25 74.0@ -18.75 61.22 38.54 12.65 5B.89 0.93 274 22 PEAK
2 11599.08 46.86 54.08 -7.14 52.83 38.54 12.65 5B.89 .93 74 22 AVERAGE
3 17385.00 48.72 68.20 -19.48 52,99 38.46 15.56 59.23 .94 - -- PEAK

MHz dBuv/m dBuv/m  dB  dBw/ dB/fm  dB

1 11590.08 56.29 74.0@ -17.71 62.26 38.54 12.65 58.89 @.93 384 247 PEAK
1 11590.08 48.15 54.08 -5.85 54.12 38.54 12.65 58.89 .93  3B4 207 AVERAGE
3 17385.08 47.91 68.26 -20.29 52.18 38.46 15.56 59.23 @.%4  -- -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
30 e e b T A A et 3 T e T
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 45 lode 45
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G W T e SR B, P I N A
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 45 lode 45

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EALT6-2%
1225 | 1225
105 T oo o A
10! fww LRV PR 105,
LIE Ty M 75
I P |
7001 T T LT LT 1] Eéﬂg!!
2.
Lagiebmrttreiined
350 WWM
kLY ety L WMMMWM
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBW:1080.000kHz VBW:3008.8a8kHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.78 63.29 68.20 -4.91 57.64 33.29 8.63 36.32 0.0 241 86 PEAK
2 565215 64,55 69.89 -5.25 58.86 33.32 8.69 36.32 0.89 241 86 PEAK —_— e —— ——
3 5716.99 BL99 109.93 -27.%4 75.83 373 .76 3633 0.00 M1 6 PEAK fHz dw/m dhlfn b dBW dBfu o dB dB o dB o deg
4 57005 79.37 11891 L5 7308 374 876 3633 0.6 21 86 PEAC L 5775.00 18920 --o-ov -ooe 151 385 B0 .34 0.0 M1 6 PEA
o Lavel [dBuVim)
1225
105
875
0.0
j H AG_54
I &
J‘/ L——w—““"“
30 e
N
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHzZ VB:2.760kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 182,38 ------ ------ 95.83 33.99 8.83 36.35 o.ee 241 86 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-44 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
o Level [dBuvim)

1225 ‘\

A0 B s A ™

B AR v

875

n Al Pl BB 1624

52, e &
Py s bt

17:

Peak 5175 5810, 5845, 5880, 5915, 5950 Blank
Frequency (MHz)
site * B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.95 72.44 110.86 -38.42 65.68 34.22 B.91 36.37 e.ee 241 86 PEAK
5866.35 70.13 107.62 -37.49 63.31 34.27 B8.92 36.37 e.ee 241 86 PEAK
5924.98 45.43 68.22 -22.74 38.57 34.30 8.99 36.38 .0 241 86 PEAK
5926.73 47.94 68.20 -28.26 41.04 34.29 B.99 36.38 @.ee 241 86 PEAK

PO

TEL : 886-3-327-0868 Page Number : C1-45 of 51
FAX : 886-3-327-0855
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Pol. Vertical Fundamental
1 apLevel (dBuVim) 4o Level (dBuVim)
140 PEAK_BEBA]_T6-24]
1225 | 1225
105, il b
10 j 105
875l 4
W‘M 075
" va i
Lo gt Y i e 1 W e BT I \—LnA EAK(M)
o /|
2.
Ly bl i
35, et
30 e el
35,0 b i
17!
1.
Peak 5600 5635, 5670, 5705, 5740, 5715
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-B2294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Wz dBuV/m dBulfn dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 564,10 66.94 68.20 -1.26 61.31 33.26 B.63 36.31 0.0 200 265 PEAK
2 5654.25 67.71 7136 -3.65 6.1 33.33 B8.69 36.32 @.82 209 265 PEAK _— Y —— ——
3 ST04.48 80.91 106.45 -15.54 7479 7L 674 3633 0.0 200 265 PEAK fHz dw/m dhlfn b dBW dBfu o dB dB o dB o deg
4 S8 BL77 11331 -28.50 7568 3374 876 3633 0.68 200 255 PEAC L 5775.80 11187 --ovor -oeeee 1640 3399 B8 .35 0.0 200 265 PEAC
4o Level (dBuVim)
1225
105
875
0.0
_) \ AVG_54
) g N
kLY me__,.-—f
350 e——
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VBW:2.760kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5775.80 184,78 ------ ------ 98.88 34.11 8.86 36.35 0.08 200 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C1-46 of 51

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Vertical Fundamental
s Level (dBuVim)
1225 ‘\
Jsahi " —~
10! \
875
Mgy
n o P BEBA) 1624
o o .
v il W "
350
17.
Peak 5115 5810, 5845, 5800 sts, 5650 Blank
Frequency (MHz)
site + B3CHIS-HY
Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
1 5854.28 76.04 112.45 -36.41 69.28 34.22 B.91 36.37 @.ee 200 265 PEAK
2 5858.83 74.96 109.73 -34.77 63.18 34.24 B.91 36.37 @.ee 200 265 PEAK
3 5924.80 46.85 68.35 -22.30 39.14 34.30 8.99 36.38 0.0 200 265 PEAK
4 5043.35 43.51 68.20 -19.69 41.66 34.23 9.81 36.39 @.8@ 280 265 PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-47 of 51




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol.

Horizontal Vertical
.y Level {dBuVim) v LEvel {dBuVim)
1225 1225
1054 1054
815 875
EAK(UNI) EAK(UNI)
1 11 | | —— 1 ) e 11 | ] I
4 AVG_54 AVG_54
525 T 525 7
o " Pl | e B , ol
4 30
Peak 15 115
AVQ 7000 9200, 11400, 13600. 15800, 18000 7000 9200, 11400, 13600. 15800, 18000
Frequency (MHz) Frequency (MHz)
Site + @3CHIS-HY Site + @3CHIS-HY
Condition: PEAK(UNTI) 3m BBHA 9120 D_91200-02294 HORIZONTAL Condition: PEAK(UNII) 3m BBHA 9120 D_91200-82294 VERTICAL
Mode i 46 Mode i 46
Linit Read  Ant (able Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuv/m dBuv/m  dB dBw/ dB/m B B dB  m
1 11558.0@ 50.63 74.8@ -23.37 56.51 38.78 12.62 58.12 @.92 480 335 PEAK
2 11550.08 41.78 54.08 -12.22 47.66 38.78 12.62 58.12 @.92 4@ 335 AVERAGE
3 17315.00 47.39 68.20 -20.81 51.89 38.28 15.52 59.24 .94 - -- PEAK

Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 11550.08 52.26 74.0@ -20.74 58.14 38.7@ 12.62 58.12 .92 318 316 PEAK
1 11550.08 43.68 54.0@ -10.32 49.56 38.70 12.62 58.12 @8.92 310 316 AVERAGE
3 17325.00 47.11 68.20 -21.89 51.61 38,28 15.52 59.24 @8.94 - -- PEAK

TEL : 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-48 of 51




wamonae. FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
14.47G AG_54 ANG 54
515 515
~14.5G
3y IR By
Av
9 115 115
1470 1476, 14482, 14488, 14404, 14500 1470 1476, 14482, 14488, 14404, 14500
Frequency (MHz) Frequency (WHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 46 lode 46
: HLe\'el{dﬂu\lnln) : HLevel{dﬂll\nln)
1225 1225
015 5
00 00
17.7G AG_54 ANG 54
515 515
~18G lnnmwm%wmw mmr | JHWMM%MMMMWM
Av
9 115 115
17100 11160, 17620, 17880, 17940, 18000 17100 11160, 17620, 178680, 17940, 18000
Frequency (MHz) Frequency (MHz)
Site: 03CHIS-HY Site: 03CHIS-HY
Condition: AVG 54 3n BEHA 9120 D 91260-82294 HRTZONTAL Condition: AVG 54 3n BEHA 5120 D 91200-B2294 VERTICAL
lode 46 lode 46

TEL : 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4ﬂLe\'eI{IIB!l\mn) 1 4ﬂLtweI{llBll\lJln)
1225 1225
875 85
EAK(UNI) EAK(UNI)
700 [ | | 1 700! LT | |
AVG_54 AVG_54
525 525
1 st Ty (RN r——t
0 Limhepiereh ] e [ — R~ e
115 115
Peak
18000 22400, 26800, 31200, 35600, 40000 18000 22400 26800 31200, 35600, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CHIS-HY Site + B3CHIS-HY
Condition: PEAK(UNII) Im SHF_1239_241825 HORIZONTAL Condition: PEAK(UNII) Im SHF_1238_241825 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBui/m B dBuw/ dB/m dB A8 dB m deg Mz dBuV/m dBuv/m  dB dBw/ dB/fm dB B dB m  deg
1 28557.08 39.58 68.20 -28.62 55.80 39.%9 7.60 54.18 -9.54 - -- PEAK 1 28572.16 39.65 68.20 -28.55 55.89 39.%9 7.60 54.28 -9.54 - -- PEAK
2 30438.68 46.82 74.00 -27.18 56.79 46.61 9.20 56.24 -9.54 - -- PEAK 1 3935322 47.91 74.00 -26.89 57.9 46.67 9.17 56.29 -9.54 - -- PEAK
TEL : 886-3-327-0868 Page Number : C1-50 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

Pol. Horizontal Vertical
Level (dBuV/m) Level (dBuV/m)
. 0.
50, 50,
60. 60.
Qp| QP|
0, ] 0, ]
- | - 5 |
I I
o . L p e A
r \ e
300 ) I J T 4 ’ MWA 2 “'L | I M
Y Vet T fyj Wy
al B oo
¥ y 200 1
10, 10.
30 24, 18, 12, 806 1000 30 4 18, 12 806, 1000
Peak Frequency (MHz) Frequency (MHz)
site + B3CHIS-HY site + B3CHI5-HY
Condition: QP 3m CBL 61110 & @030@N1D@1N-06_41912805 HORIZONTAL Condition: QP 3m CBL 61110 & @@3GRN1DIN-06_41912805 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuv/m dBuv/m dB dBuv  dB/m d  d8 db am  deg Pz dBuv/m dBuv/m db dBuv  dB/m & d8 db am  deg
1 30.8a 31.68 48.8@ -8.32 33.54 24.64 @.70 32.39 @.09 - -- Peak 1 30.88 35.28 48.08 -4.72 42.24 24.64 0.78 32.39 6.09 - -- Peak
2 188,57 27.99 43.5@ -15.60 42.27 16.71 1.26 32.43 0.09 - -- Peak 2 187.60 23.16 43.58 -15.34 42.60 16.65 1.25 32.43 0.09 - -- Peak
3 23176 29.47 46.8@ -16.53 43.62 16.28 1.80 32.40 .25 - -~ Peak 3 235.64 27.09 46.8@ -18.91 40.83 16.59 1.82 32.48 0.25 - -~ Peak
4 441,28 41.10 46,00 -4.90 48.44 2251 2.46 32.41 .10 - -- Peak 4 44322 45.13 46.00 -0.87 52.44 22,53 2.47 32.41 0.l@ - -- Peak
5 756.53 37.89 46.86 -8.91 33.39 27.58 3.19 32.20 @.13 - -- Peak 5 712.88 44.44 46.88 -1.56 47.05 26.48 3.11 32.29 8.17 - -- Peak
6 8l1.82 41.14 46.80 -4.86 42.08 27.62 3.29 32.8¢ @.15 - -- Peak 6 B06.00 42.31 46.88 -3.69 43.49 27.43 3.28 32.83 0.14 - -- Peak
TEL : 886-3-327-0868 Page Number : C1-51 of 51

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

<Nss = 2>

C2-1. Radiated Spurious

Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 27 | U-NII-3 | 5.725-5.85 | Ant5+6+7+8 @ 802.11be EHT20 149 5745 MCSO | FullRU -
Mode 28 | U-NII-3 = 5.725-5.85 Ant5+6+7+8  802.11be EHT20 157 5785 MCSO @ FullRU -
Mode 29 | U-NII-3 = 5.725-5.85 Ant5+6+7+8  802.11be EHT20 165 5825 MCSO | FullRU -
Mode 30 | U-NII-3 = 5.725-5.85 Ant5+6+7+8  802.11be EHT40 151 5755 MCSO @ FullRU -
Mode 31 | U-NII-3 = 5.725-5.85 Ant5+6+7+8  802.11be EHT40 159 5795 MCSO | FullRU -
Mode 32 | U-NII-3 = 5.725-5.85 Ant5+6+7+8  802.11be EHT80 155 5775 MCSO | FullRU -
TEL : 886-3-327-0868 Page Number 1 C2-1 of 22

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR401125E

C1-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.

802.11be EHT20 @ 149 5649.74 63.81 68.20 -4.39 \% Peak | Pass | FullRU Band Edge
27

802.11be EHT20 @149 - - - - - - - FullRU | Harmonic

802.11be EHT20 157 5647.73 58.73 68.20 -9.47 \% Peak | Pass | FullRU Band Edge
28

802.11be EHT20 @157 - - - - - - - FullRU | Harmonic

802.11be EHT20 165 5938.88 47.86 68.20 -20.34 \% Peak @ Pass | FullRU Band Edge
29

802.11be EHT20 | 165 - - - - - - - Full RU Harmonic

802.11be EHT40 151 5639.53 64.67 68.20 -3.53 \% Peak @ Pass | FullRU Band Edge
30

802.11be EHT40 | 151 - - - - - - - Full RU Harmonic

802.11be EHT40 159 | 5632.57 62.29 68.20 -5.91 \% Peak @ Pass | FullRU Band Edge
31

802.11be EHT40 159 - - - - - - - FullRU | Harmonic
32 802.11be EHT80 155 | 5648.48 67.44 68.20 -0.76 \% Peak @ Pass | FullRU Band Edge
32 802.11be EHT80 | 155 - - - - - - - Full RU Harmonic

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C2-2 of 22




wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
oLevel (dBuVim) 4o Level (dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 1225 ]
105 W.J 105
1
875 3
875
70, ‘l‘
TN PR Y s | s T e T L1 EAK(M)
2.
35 sutitorat | agppe
pel b ¥
26 0P sy
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
site @ @3CHIS-HY Frequency (MHz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9120 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/n dBulfn - dB dBuV dB/w dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 5649.74 6120 68.20 -7.80 55.54 33.30 B.63 36.32 0.0 380 87 PEAK
2 S651.62 6L.28 69.48 -8.12 55.68 33.31 B8.69 36.32 @.82 380 87 PEAK _—— Y —— —— —— —— ——
3 S719.09 5.3 118.57 -15.64 78.96 3374 676 3633 0.0 300 7 PEAK fHz dw/m dhlfn b dBW dBfu o dB dB o dB o deg
4 STLSL 8076 11424 208 8153 3174 876 3633 0.6 360 87 PEAC 1 5745.00 115.08 --o-ov -ooee legs 379 879 .34 0.0 30 & PEA
4o Level (dBuVim)
1225
1
105
875
0.0
AVG_54
I &
J e
340 e
Pttt T
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 188,52 ------ ------ 182,25 33.81 8.8 36.34 o.08 360 87 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-3 of 22

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
. Level (dBuVim) o Lavel [dBuVim)
140 PEAR BE[EAT6-2%
1225 /‘ 128
105 1
4
875
875
I P
bbb Tt S s S L L1 EAK(UNI!
2. WM}’W o P
350 i, st s
. Mgt ipiedbord e
17!
1.
Peak 5600 5620, 5658, 5687, 5716, 5145
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBulfn dB - dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
105649.74 63.81 68.20 -4.39 58.15 33.39 8.63 36.32 0.08 200 265 PEAK
2 565119 63.52 69.88 -5.56 57.84 33.31 8.69 36.32 0.89 200 265 PEAK —_— e —— ——
3 S719.63 86.93 11879 -23.77 80.76 3374 676 36.33 0.00 200 265 PEAK fHz d/m dhlfn b dBW dbfu o dB dB o dB o deg
4 S50 9243 11093 -19.50 86.26 3374 876 36.33 0.68 200 255 PEAK L 5745.00 10724 =-ovov ooeeee Uo.57 3381 8.8 6.3 0.00 200 165 PEAC
o Lavel [dBuVim)
1225
1
105
875
0.0
AVG_54)
) I
—
340 S
Hmrcrmmasisrrr T
1.
Avg Blank
1000 2200. 3400, 4600, 5800. 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5745.80 109.68 ------ ------ 13.41 33.81 B8.80 36.34 0.0 200 265 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-4 of 22

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
— [
10! M,J 105,
875
M 075
1, p
Ry Y el B T e T —Ln )
52 1 2 el
) 2.
] Nttty
30 b e
N P MWMMMW
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Frequency (Hz)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 HORIZONTAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 91200-82294 HORIZONTAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.080kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- - Linit Read  Ant Cable Preamp  Aux APos  TPos
Mz dBuV/m dBuln dB dBuV dBfw dB B B on deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1562479 55.40 68.20 -12.80 49.99 33.15 8.66 36.31 0.0 360 87 PEAK
2 S650.51 55.13 68.58 -13.45 49.46 33.32 8.69 36.32 0.89 360 87 PEAK —_— e —— ——
3 S03.23 LG 10611 -44.65 55.34 7L 674 3633 0.0 300 7 PEAK fHz dw/m dhlfn b dBW dBfu dB dB o dB o deg
4 S70.60 6199 11070 -49.80 S5.82 3374 876 36.33 0.6 360 87 PEAK 1 5785.80 114.92 --o-ov -oeeee legas 399 BB .35 0.0 30 & PR
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
I &
A
kLY e
350 e —
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 91260-82294 HORIZONTAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 188.21 ------ ------ 18174 33.99 8.83 36.35 0.8 360 87 AVERAGE
TEL : 886-3-327-0868 Page Number : C2-5 of 22

FAX: 886-3-327-0855



wamonae. FCC RADIO TEST REPORT Report No. : FR401125E

Pol. Horizontal Fundamental
o Level (dBuVim)
8 \
™) -
875 ki,
0, w\“' TREAK BE(B4) 16-24)
Mww ujz
521 .
" e TSR A
17:
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
site * B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-82294 HORIZONTAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark

tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg

1 584,88 57.15 111.27 -54.12 50,39 34,22 B8.91 36.37 @.00 380 87 PEAK
2 5857.27 53.69 118.16 -51.47 51.92 34.23 B8.91 36.37 @.08 380 87 PEAK
3 5924.10 45.92 6B.67 -22.95 39.01 34.38 B8.99 36.38 @e.ee 30 87 PEAK
4 5943.68 48.75 68.20 -19.45 41.92 34.21 9.81 36.39 @.00 300 87 PEAK
TEL : 886-3-327-0868 Page Number : C2-6 of 22

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
Ll (dBuVim) o Lavel [dBuVim)
140 PEAK BE[EAT6-2%
1225 1225
40E. T
10! ,M} 105,
i N
875
70, 3 4
12 i Tt S I s S L L EAKIUNI!
52 Bpradishiafite et WWW ,w//
52 i ey
30 — WW‘M
%0 Pt gty
17!
1.
Peak 5600 5637, 5674, 5711, 5788, 5785
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Site @ B3CHISHY Fregquency (M)
Condition: PEAK_BE(B4)_16-24 3m BBHA 9126 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3000.000kHz SWT:Auto Site + B3CHIS-HY
Condition: PEAK(UNII) 3m BBHA 9120 D 9120D-82294 VERTICAL
Linit Read  Ant Cable Preamp  Aux APos  TPos + RBK:1060.000kHz VBW:3008. BaAkHz SWT:Auto
Freq Level Line Margin Level Factor Loss Factor Facter Remark
- Linit Read  Ant Cable Preamp  Aux APos  TPos
M dBuV/m dBulfn - dB dBuV dBfw dB B B on o deg Freq Level Line Margin Level Factor Loss Factor Factor Remark
1 S647.73 58,73 68.20 -9.47 53.08 33.29 8.63 36.32 0.08 200 186 PEAK
2 S650.14 58.22 68.30 -12.88 52.55 33.32 8.69 36.32 0.89 200 186 PEAK —_—
3 SH.02 6447 10579 -4L3 5.3 3370 .74 36.33 0.0 200 186 PEAK fHz dw/m dblfn b dBW dbfu dB dB o dB o deg
4 ST0.00 G648 11070 -45.30 60.23 3374 876 36.33 0.6 200 136 PEAC 1 5785.20 116.50 oo -ooo- Uo.3 3.9 8.8 3635 0.0 200 18 PEAC
o Lavel [dBuVim)
1225
105
875
0.0
AVG_54)
) L
[
30 ——
Ml e
1.
Avg Blank
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Site : B3CHIS-HY
Condition: AVG_54 3m BBHA 9120 D 9126D-82294 VERTICAL
+ RB:1060.080kHz VB:1.360kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m A8 B dB o deg
1 5785.80 189.78 ------ ------ 103.27 33.96 B8.82 36.35 0.8 200 186 AVERAGE
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Pol. Vertical Fundamental

Level (dBuV/m)

s W‘M

m My, PEA BERA) 1624
2

52. W it

g SO A AP
It
Peak 5785 5818, 5851, 5884, 5917, 5950 Blank
Frequency (MHz)
Site 1 B3CHIS-HY

Condition: PEAK_BE(B4)_16-24 3m BBHA 9128 D_9128D-92294 VERTICAL
+ RBW:1000.000kHz VBW:3800.008KkHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Facter Remark
tHz dBuV/m dBuV/m B dBuv dB/m B 8 B om  deg
5854.96 57.41 110.89 -53.43 5@.65 34.22 B8.91 36.37 @.ee 200 186 PEAK
5856.78 60.46 118.3@ -49.84 53.69 34.23 B8.91 36.37 @.8@ 200 186 PEAK
5924.43 46.99 68.62 -21.63 40.08 34.30 B8.99 36.36 .00 200 186 PEAK
5931.85 47.13 68.20 -21.67 49.24 34.27 9.80 36.35 0.88 200 186 PEAK

PO
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